

BLUE MASKING TAPE

EASY RELEASE MASKING TAPE



CERTIFICATION

TECHNICAL DATA



DOMESTIC PRODUCT
Proudly made in the USA



FOR INSTALL SUPPORT
sales@allfasteners.com



FOR SPECIFICATION SUPPORT
certs@allfasteners.com



FOR CUSTOMER SUPPORT
888.859.6060



BLUE MASKING TAPE

EASY RELEASE MASKING TAPE



The **AF Blue Masking Tape** is a high performance painters tape. Designed to prevent dry out and keep its holding power.



The environmentally safe masking tape will cleanly remove from most surfaces for up to 21 days, leaving clean, crisp paint lines. It is ideal for painted walls, trim, glass, woodwork, metal, and wide variety of other applications.

KEY BENEFITS

- 21 Day Release
- Leaves Clean, Crisp Paint Lines
- Made in the USA
- Tested & Proven Compared to Widely Known Brands

SPECIFICATIONS

- Blue Color
- 60 Yard Rolls
- Available Sizes: 1", 1-1/2" & 2"

PEEL STRENGTH TEST

A peel test is performed between two substrates bonded together with an adhesive. The adhesive itself will generally take the form of a thin layer between the two substrates such as the adhesive located on the underside of a piece of tape.

The goal of a peel test is to determine the adhesive strength of the material or the strength of the adhesive bond between two materials. This adhesive strength may be referred to as the “stickiness” of a material as it is a measure of the samples resistance to separation from one another after the adhesive has been applied. This measured value may then be used to determine if the adhesive bond is strong enough or too strong for the application and whether a different adhesive or bonding process is needed.

Allfasteners uses this test to compare our blue masking tape to other tapes on the market. The results showed the AF® brand tape is on average 20% stronger than the leading manufacturer of tape.

20% STRONG ADHESIVE THAN LEADING COMPETITOR!

TABLE 1: PEEL STRENGTH TEST

SAMPLE NUMBER	1	2	3	4
BRAND	AF	AF	AF	LEADING COMPETITOR
Part Number	13MTP2	13MTP2	13MTP2	
Size	2" x 60 yd.	2" x 60 yd.	2" x 60 yd.	2" x 60 yd.
Average Peel Force (oz.)	13.41 oz.	11.34 oz.	13.29 oz.	10.64 oz.
Test Speed (in/mm)	12 in/mm	12 in/mm	12 in/mm	12 in/mm
Test Length (Platen Travel)	1.43"	1.43"	1.43"	1.43"
Peel Angle	90°	90°	90°	90°

ORDERING INFORMATION

TABLE 2: BLUE MASKING TAPE ORDERING INFORMATION

PART NUMBER	SIZE	QTY/BOX	QTY/CASE
13MTB1	1 in. x 60 yd.	1	36
13MTB112	1-1/2 in. x 60 yd.	1	24
13MTB2	2 in. x 60 yd.	1	24